

Test report

T-25091766-10-R1



Verify Report

Overall result

Pass

Please refer to the following pages for test result summary and notes.

Client information

Client: Polyconcept GBS
Address: Zhongshan Wanbo International Center, Room 301-303, No.666 West Huaihai Road, Changning District, Shanghai, 200052, China



Sample information

Description: Oversized Folding Chair (500lb Capacity)	Purchase order number: 2088133 1 1
Article no.: 1070-79BK	Toy Co./agency: -
Factory no: 13139	Labeled age grade: -
Vendor no.: 11104	Requested age grade: -
Country of origin: China	Tested age grade: -
Country of distribution: Canada, United States	
Quantity submitted: 1 pc	

General information

Sample receipt date: 04-Mar-2025

Report date: 06-Mar-2025

Testing period: 05-Mar-2025 to 06-Mar-2025

QIMA (Hangzhou) Testing Co., Ltd.

Jeremy Xu

Chemical Laboratory Manager

QIMA (Hangzhou) Testing Co., Ltd.

Eric Liu

Lab Operation Director



Verify Report



Result summary

At the request of the client, the following test were conducted:

Test(s) conducted	Conclusion
TEST REPORT REVIEW FOR 16 CFR 1303 - Total Lead Content in Paints & Surface Coatings	Pass
TEST REPORT REVIEW FOR California Proposition 65 Total Lead Content in Surface Coatings and Substrates	Pass
TEST REPORT REVIEW FOR Canadian Surface Coating Materials Regulation (SOR/2016-193) - Total Lead Content in Stickers, Films and Surface Coating	Pass
TEST REPORT REVIEW FOR Client Requirements, Phthalate Content (10P)	Pass
TEST REPORT REVIEW FOR SOR/2016-194-Textile Flammability Regulations-Non-bedding Textile	Pass
TEST REPORT REVIEW FOR 16 CFR 1500.48 & 49 As Sharp point & edge (Before and After Abuse Test)	Pass
TEST REPORT REVIEW FOR 16 CFR 1500.3(c)(6)(vi), Flammability of Solids	Pass
TEST REPORT REVIEW FOR Client-Requirements-Performance and Workmanship	Pass
TEST REPORT REVIEW FOR 19 CFR 134.11 Country of Origin Markings	Pass





Detailed results

TEST REPORT REVIEW FOR 16 CFR 1303 - Total Lead Content in Paints & Surface Coatings

Document	Conclusion	Date of Issue
QIMA (Hangzhou) Testing Co., Ltd. test report T-25065041-11-R1	Pass	03-Mar-2025

TEST REPORT REVIEW FOR California Proposition 65 Total Lead Content in Surface Coatings and Substrates

Document	Conclusion	Date of Issue
QIMA (Hangzhou) Testing Co., Ltd. test report T-25065041-11-R1	Pass	03-Mar-2025

TEST REPORT REVIEW FOR Canadian Surface Coating Materials Regulation (SOR/2016-193) - Total Lead Content in Stickers, Films and Surface Coating

Document	Conclusion	Date of Issue
QIMA (Hangzhou) Testing Co., Ltd. test report T-25065041-11-R1	Pass	03-Mar-2025

TEST REPORT REVIEW FOR Client Requirements, Phthalate Content (10P)

Document	Conclusion	Date of Issue
QIMA (Hangzhou) Testing Co., Ltd. test report T-25065041-11-R1	Pass	03-Mar-2025





Detailed results

TEST REPORT REVIEW FOR SOR/2016-194-Textile Flammability Regulations-Non-bedding Textile

Document	Conclusion	Date of Issue
QIMA (Hangzhou) Testing Co., Ltd. test report T-25065041-11-R1	Pass	03-Mar-2025





Detailed results

TEST REPORT REVIEW FOR 16 CFR 1500.48 & 49 As Sharp point & edge (Before and After Abuse Test)

Document	Conclusion	Date of Issue
QIMA (Hangzhou) Testing Co., Ltd. test report T-24065041-11-R1	Pass	03-Mar-2025

TEST REPORT REVIEW FOR 16 CFR 1500.3(c)(6)(vi), Flammability of Solids

Document	Conclusion	Date of Issue
QIMA (Hangzhou) Testing Co., Ltd. test report T-24065041-11-R1	Pass	03-Mar-2025

TEST REPORT REVIEW FOR Client-Requirements-Performance and Workmanship

Document	Conclusion	Date of Issue
QIMA (Hangzhou) Testing Co., Ltd. test report T-24065041-11-R1	Pass	03-Mar-2025





Detailed results

TEST REPORT REVIEW FOR 19 CFR 134.11 Country of Origin Markings

Document	Conclusion	Date of Issue
QIMA (Hangzhou) Testing Co., Ltd. test report T-24065041-11-R1	Pass	03-Mar-2025





Pictures

Sample photo:



End of the report

The test result(s) and conclusion(s) in this report relate only to the sample(s) as received and the method /regulation section(s) tested as described herein. If it is not further specified in the report, the decision rule for stating conformity is based on the QIMA decision rule. (<https://www.qima.com/conditions-of-service#decisionRule>). This test report may not be reproduced in whole or in part, without the written approval of QIMA (Hangzhou) Testing Co., Ltd.



Verify Report